
 

 

              28/04/2023  Page 1 of 24 

 

Review of an Environmental Permit for an Installation subject to 
Chapter II of the Industrial Emissions Directive under the 
Environmental Permitting (England & Wales) Regulations 2016 (as 
amended) 
 

Decision document recording our decision-making process 
following review of a permit 
 

 
The Permit number is:     EPR/NP3638NN 
The Operator is:     Arla Foods Limited 
The Installation is:     Taw Valley Creamery 
This Variation Notice number is:   EPR/NP3638NN/V005 

 
What this document is about 
 

Article 21(3) of the Industrial Emissions Directive (IED) requires the Environment Agency to review 
conditions in permits that it has issued and to ensure that the permit delivers compliance with relevant 
[...]
 

B
A

T
C

 

N
o

. 

Summary of BAT Conclusion requirement for Food, Drink and Milk 
Industries  

Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the operator to demonstrate compliance 
with the BAT Conclusion requirement 

In order to increase energy efficiency, BAT is to use an energy efficiency plan 
(BAT 6a) and an appropriate combination of the common techniques listed in 
technique 6b within the table in the BATc. 

not satisfied that the operator has 
demonstrated compliance with BATc 6. 

The Operator declared that is using: 

• Burner regulation and control 

• Cogeneration 

• Energy efficient motors 

• Heat recovery with heat exchangers 

• Use of LED lighting 

• Boiler blowdown minimisation 

• Process control systems 

• Reduction of compressed air leaks 

• Variable speed drives 

• Multiple effect evaporation 

• Use of PV panels 

The Operator declared that it does not 
currently have an Energy Efficiency Plan 
(EEP). While we appreciate the Operator’s 
commitment to achieve its own targets, the 
existence of EEP components embedded in 
some of the site operational instructions, 
and self-reported achievements in reducing 
energy consumption, a stand-alone EEP is 
a requirement under this BATc. 
Furthermore, a consolidated EEP gives a 
better overview and agency for those 
responsible with its implementation. 

We consider that the operator will be future 
compliant with BATc 6(a). Improvement 
condition 19 has been included in the permit to 
achieve compliance (see Annex 3). 

7 Water and wastewater minimisation 

In order to reduce water consumption and the volume of waste water discharged, 
BAT is to use BAT 7a and one or a combination of the techniques b to k given 
below. 

(a) water recycling and/or reuse 

(b) Optimisation of water flow 

CC The operator has provided information to 
support compliance with BATc 7. We have 
assessed the information provided and we are 
satisfied that the operator has demonstrated 
compliance with BATc 7. 

The following techniques are used: 

• Water recycling and reuse 



 

 

              28/04/2023  Page 9 of 24 

 

B
A

T
C

 

N
o

. 

Summary of BAT Conclusion requirement for Food, Drink and Milk 
Industries  

Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the operator to demonstrate compliance 
with the BAT Conclusion requirement 

(c) Optimisation of water nozzles and hoses 

(d) Segregation of water streams 

Techniques related to cleaning operations: 

(e) Dry cleaning 

(f) Pigging system for pipes 

(g) High-pressure cleaning  

(h) Optimisation of chemical dosing and water use in cleaning-in-place (CIP) 

(i) Low-pressure foam and/or gel cleaning 

(j) Optimised design and construction of equipment and process areas 

(k) Cleaning of equipment as soon as possible 

• Optimisation of water flow 

• Optimisation of water nozzles and 
hoses 

• Segregation of water streams 

• Dry cleaning where appropriate 

• High-pressure cleaning when required 

• Optimisation through CIP 

• Low-pressure foam used for cleaning 

• Optimised design and construction of 
equipment 

• Cleaning as soon as possible 

8 Prevent or reduce the use of harmful substances 

In order to prevent or reduce the use of harmful substances, e.g. in cleaning and 
disinfection, BAT is to use one or a combination of the techniques given below. 

(a) Proper selection of cleaning chemicals and/or disinfectants 

(b) Reuse of cleaning chemicals in cleaning-in-place (CIP) 

(c) Dry cleaning 

(d) Optimised design and construction of equipment and process areas 

CC The operator has provided information to 
support compliance with BATc 8. We have 
assessed the information provided and we are 
satisfied that the operator has demonstrated 
compliance with BATc 8. 

The following techniques are used: 

• Proper selection of cleaning chemicals 

• Reuse of cleaning chemicals in CIP 

• Dry cleaning 

• Optimised design and construction of 
equipment 

9 Refrigerants  

In order to prevent emissions of ozone-depleting substances and of substances 
with a high global warming potential from cooling and freezing, BAT is to use 
refrigerants without ozone depletion potential and with a low global warming 
potential. 

FC The operator has provided information to 
support compliance with BATc 9. We have 
assessed the information provided and we are 
not satisfied that the operator has 
demonstrated compliance with BATc 9. 

The Operator declared that a number of 
cold stores and fridges contain gases with 
GWP >1400, as shown: 

• R134A (GWP – 1430) – MVI chiller, 
Rapid chillers 1, 2, 3, and 4. 

• R437A (GWP – 1805) – Cold store 
plant room systems 1, 2, 3, and 7 



 

 

              28/04/2023  Page 10 of 24 

 

B
A

T
C

 

N
o

. 

Summary of BAT Conclusion requirement for Food, Drink and Milk 
Industries  

Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the operator to demonstrate compliance 
with the BAT Conclusion requirement 

We consider that the operator will be future 
compliant with BATc 9. Improvement condition 
20 has been included in the permit to achieve 
compliance (see Annex 3). 

10 Resource efficiency 
In order to increase resource efficiency, BAT is to use one or a combination of 
the techniques given below: 
(a) Anaerobic digestion 
(b) Use of residues 
(c) Separation of residues 
(d) Recovery and reuse of residues from the pasteuriser 
(e) Phosphorus recovery as struvite 
(f) Use of waste water for land spreading 

CC The operator has provided information to 
support compliance with BATc 10. We have 
assessed the information provided and we are 
satisfied that the operator has demonstrated 
compliance with BATc 10. 

The Operator is using: 

• Use of residue 

• Segregation of waste and food waste 

• Land spreading via a third party 

11 Waste water buffer storage 
In order to prevent uncontrolled emissions to water, BAT is to provide an 
appropriate buffer storage capacity for waste water. 

CC The operator has provided information to 
support compliance with BATc 11. We have 
assessed the information provided and we are 
not satisfied that the operator has 
demonstrated compliance with BATc 11. 

The Operator declared that a 70 m3 
emergency storage tank exists on the site and 
ETP lagoons are capable of containing up to 
48 hours’ worth of effluent. 

In the event of contamination of surface water 
and/or spillage events, the site drainage 
system will discharge to ETP. The automated 
monitoring consists of observing the following 
parameters: 

• pH, conductivity, and temperature. 

12 Emissions to water – treatment 

In order to reduce emissions to water, BAT is to use an appropriate combination 
of the techniques given below.   

Preliminary, primary and general treatment 

(a) Equalisation 

(b) Neutralisation 

(c) Physical separate (eg screens, sieves, primary settlement tanks etc)  

CC The operator has provided information to 
support compliance with BATc 12. We have 
assessed the information provided and we are 
satisfied that the operator has demonstrated 
compliance with BATc 12. 

The Operator declared: 

• Physical separation of fats and debris 

• Aerobic treatment in aerated lagoon 



 

 

              28/04/2023  Page 11 of 24 

 

B
A

T
C

 

N
o

. 

Summary of BAT Conclusion requirement for Food, Drink and Milk 
Industries  

Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the operator to demonstrate compliance 
with the BAT Conclusion requirement 

Aerobic and/or anaerobic treatment (secondary treatment) 

(d) Aerobic and/or anaerobic treatment (eg activated sludge, aerobic lagoon etc) 

(e) Nitification and/or denitrification 

(f) Partial nitration - anaerobic ammonium oxidation 

Phosphorus recovery and/or removal 

(g) Phosphorus recovery as struvite 

(h) Precipitation 

(i) Enhanced biological phosphorus removal 

Final solids removal 

(j) Coagulation and flocculation 

(k) Sedimentation 

(l) Filtration (eg sand filtration, microfiltration, ultrafiltration) 

(m) Flotation 

• Nitrification 

• Partial nitration 

• Phosphorous removal through 
precipitation and sludge removal 

• Flocculation of dewatered sludge  

• Sedimentation 

• Filtration 

12 Emissions to water – treatment 

BAT-associated emission levels (BAT-AELs) for direct emissions to a 
receiving water body 

 

 

 

Note: 125mg/l COD for dairy sites  

Note: 4mg/l TP for dairy sites  

FC The operator has provided information to 
support compliance with BATc AELs. We have 
assessed the information provided and we are 
not satisfied that the operator has 
demonstrated compliance with BATc AELs. 

The values reported are: 

• COD – 22.9 mg/l 

• TSS – 6.4 mg/l 

• TP – 0.6 mg/l 

• Cl- - 792 mg/l 

TN not currently monitored; this is addressed 
through IC19. 

However, this BATc introduces new AELs, 
therefore the following upper limits will be 
applied in the consolidated permit, as 
follows: 

• COD – 125 mg/l 

• TN – 20 mg/l 

The following limits will be retained from 
existing permit: 

• TSS – 14 mg/l 



 

 

              28/04/2023  Page 12 of 24 

 

B
A

T
C

 

N
o

. 

Summary of BAT Conclusion requirement for Food, Drink and Milk 
Industries  

Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the operator to demonstrate compliance 
with the BAT Conclusion requirement 

• TP – 2 mg/l 

• Cl- - no limit 

• BOD – 9 mg/l 

• Ammoniacal nitrogen – 5 mg/l 

• pH – 6-9 

• Temperature – 30 oC 

• Discharge volume – 2500 m3/day 

We consider that the operator will be future 
compliant with BATc AELs. Improvement 
condition 21 has been included in the permit to 
achieve compliance (see Annex 3). 

13 Noise management plan 

In order to prevent or, where that is not practicable, to reduce noise emissions, 
BAT is to set up, implement and regularly review a noise management plan, as 
part of the environmental management system (see BAT 1), that includes all of 
the following elements: 

- a protocol containing actions and timelines; 

- a protocol for conducting noise emissions monitoring; 

- a protocol for response to identified noise events, eg complaints; 

- a noise reduction programme designed to identify the source(s), to 
measure/estimate noise and vibration exposure, to characterise the contributions 
of the sources and to implement prevention and/or reduction measures. 

NA We are satisfied that BATc 13 is not applicable 
to this Installation. 

A noise management plan is only required 
where noise nuisance at sensitive receptors is 
expected or has been substantiated. There 
have been no substantiated noise nuisance 
from the site therefore an NMP is not a 
requirement for this site. 

There have been noise complaints in the past 
but, as the area officer observed, this is not an 
issue anymore. 

14 Noise management 

In order to prevent or, where that is not practicable, to reduce noise emissions, 
BAT is to use one or a combination of the techniques given below. 

(a) Appropriate location of equipment and buildings 

(b) Operational measures 

(c) Low-noise equipment 

(d) Noise control equipment 

(e) Noise abatement 

CC The operator has provided information to 
support compliance with BATc 14. We have 
assessed the information provided and we are 
satisfied that the operator has demonstrated 
compliance with BATc 14. 

The techniques used by the Operator are: 

• Appropriate location of equipment 

• Operational measures identified 
through PPM and external audits 

15 Odour Management 

In order to prevent or, where that is not practicable, to reduce odour emissions, 
BAT is to set up, implement and regularly review an odour management plan, as 

NA We are satisfied that BATc 15 is not applicable 
to this Installation. 

An odour management plan is only required 
where odour nuisance at sensitive receptors is 



 

 

              28/04/2023  Page 13 of 24 

 

B
A

T
C

 

N
o

. 

Summary of BAT Conclusion requirement for Food, Drink and Milk 
Industries  

Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the operator to demonstrate compliance 
with the BAT Conclusion requirement 

part of the environmental management system (see BAT 1), that includes all of 
the following elements: 

- a protocol containing actions and timelines; 

- a protocol for conducting odour monitoring.   

- a protocol for response to identified odour incidents eg complaints; 

- an odour prevention and reduction programme designed to identify the 
source(s); to measure/estimate odour exposure: to characterise the contributions 
of the sources; and to implement prevention and/or reduction measures. 

expected or has been substantiated. There 
have been no substantiated odour nuisance 
from the site therefore an OMP is not a 
requirement for this site. 

 DAIRY SECTOR BAT CONCLUSIONS (BAT 21-23)   

21 Energy efficiency – Dairy Sector 

In order to increase energy efficiency, BAT is to use an appropriate combination 

of the techniques specified in BAT 6 and of the techniques given below.  

 

 

 

 

 

 

 

 

 

 

CC The operator has provided information to 
support compliance with BATc 21. We have 
assessed the information provided and we are 
satisfied that the operator has demonstrated 
compliance with BATc 21. 

Techniques used are: 

• Use of continuous pasteurisers 

• Multi-stage drying 



 

 

              28/04/2023  Page 14 of 24 

 

B
A

T
C

 

N
o

. 

Summary of BAT Conclusion requirement for Food, Drink and Milk 
Industries  

Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the operator to demonstrate compliance 
with the BAT Conclusion requirement 

22 In order to reduce the quantity of waste sent for disposal, BAT is to use one or a 

combination of the techniques given below. 
CC The operator has provided information to 

support compliance with BATc 22. We have 
assessed the information provided and we are 
satisfied that the operator has demonstrated 
compliance with BATc 22. 

The techniques used are: 

• Optimised operations of centrifuges 

• Recovery and reuse of whey 

23 In order to reduce channelled dust emissions to air from drying, BAT is to use 

one or a combination of the techniques given below. 

Technique  Description  Applicability  

(a) Bag filter 

See Section 14.2 

Page 34 of the 

Bref 

May not be applicable to the 

abatement of sticky dust. 

(b) Cyclone  Generally applicable. 

(c) Wet 

scrubber  
 

CC The operator has provided information to 
support compliance with BATc 23. We have 
assessed the information provided and we are 
satisfied that the operator has demonstrated 
compliance with BATc 23. 

The Operator uses bag filter abatement 
technology. 

 



 

 

              28/04/2023  Page 15 of 24 

 

B
A

T
C

 

N
o

. 

Summary of BAT Conclusion requirement for Food, Drink and Milk 
Industries  

Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the operator to demonstrate compliance 
with the BAT Conclusion requirement 

23 BAT-associated emission level (BAT-AEL) for channelled dust emissions to air 

from drying 

Parameter  Description  BAT-AEL (average over the 

sampling period) 

Dust Mg/Nm3 <2-10 (1) 

(1) The upper end of the range is 20 mg/Nm3 for drying of demineralised whey powder, 

casein and lactose. 
 

CC The operator has provided information to 
support compliance with BATc 23 AEL. We 
have assessed the information provided and 
we are satisfied that the operator has 
demonstrated compliance with BATc 23 AEL. 

The average value declared by the Operator is 